Ry
S{ nF'j\‘.(;/;\.l
" |I ﬂl!‘\"

REPLACEMENT PART DESCRIPTION FORM

MODEL #: T194-13

FACTORY USE ONLY!!
PART# DESCRIPTION USED ONj MRP# MATERIAL QTY.
PACK| P/M
1 Top Panel (914x609%x45mm)| T194-13 | R44456 Wood 1 K M
2 Top Panel (610x457x45mm)| T194-13 | R44457 Wood 2 K M
3 Leg (L=438mm) T194-13 | R44458 Metal 3 F M
4 Leg (L=540mm) T194-13 | R44459 Metal 6 F M
5 Bottom Frame (908x451x25mm) | T194-13 | R44460 Metal 1 K M
6 Bottom Frame (604x451x25mm)| T194-13 | R44461 Metal 2 K M
7 |Adjustable Leveler T194-13 | R44454 Metal+Plastic 12 G P
8 Insert (1/4in x 25mm)(Vendors NA+JB+L) | T194-13 | R26884 Metal 18 G P
8 D-Nut (1/4in x 17mm)(Vendor KP)| T194-13 | R57710 Metal 18 G P
1/4 inx19mm Allen Bolt (6)
1/4 inx38mm Allen Bolt (3)
9 Hardware Pack T194-13 | R44462 1/4 in Flat Washer (9) 3 G P
1/4 in Lock Washer (9)
4mm Allen Wrench (1)

NOTE: Part # 8 for Vendor NA ONLY and serial humbers begin with 54600
Part # 8 for Vendor JB ONLY serial numbers begin with 67614
Part # 8 for Vendor L ONLY serial numbers begin with 65702
Part # 8 for Vendor KP ONLY serial numbers begin with 67616

8 Vendors NA, JB,L | | 8 Vendor KP

SIGNATURE DESIGN BY ASHLEY® All Rights Reserved. Page 1 Of 1







